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5 d MBS HUE LF105 3.2V 105Ah 336Wh
Hde 4 AR Chinese
Name of Sample 33 /
English
M5 1118020185
Sample No.
EXIR Vi1 WAL E R B BRI
Consignor /
A FERA WAL SRR G R FAE A A
Manufacturer /
B ok BEE (XTRERBYEMMNEDT R FFRAETFN)
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF 4 £
Test method DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3 ,:
FIR AT BREE (RTREEYEMMENT KRBT | &
ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF ,;
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3 N\
£ TR .
A#“" ML RELRBINE
ppearance Silvery Metal shell
Y < 3 S
-l B 9018-02-28 AL B 2018-03-12 ~ 2018-05-03
Accepted Date Test Date
1 B R BERLRL PSR %30 vy AMEK R SRR R
25 Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
ZREK, ZRERFAHEE CETRERYIERNEND REAFAET I
ST/SG/AC. 10/11/Rev. 6 38. 3¥RHEEER,
AR [The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Conclusion 38.3
M HBY Date):  2018-05-07
- A 78 B8 F b Rechargeable Lithium Cell. /
& ;
Comment ~
f =
L [
L ik oA / g
1‘
Consignor %
Address
S N R -
ok \4 | W" T '(ZF 44
Approver: el Checker: Compiler:
58S

Titles B R LFEIT (Vice chief engineer)
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E;_g_ *&/ﬂ'];ﬁ 2] g’f’j‘ *&ﬁ%*i*ﬁ"ﬁ%&% #ﬁ‘ﬂdé’é% 4-\%%1% ‘é‘/i
No Name of Test Standard requirement or The Test R it c lusi R "
: | — Clause Number of Standard Sl Resu onclusion ST
gé «%?ﬁ@ﬁ%@%ﬁ%@iﬂ%ﬁ@&%fnﬁ‘
NI MY ST/SG/AC. 10/11/Rev. 6 38.3 RHT. 1 e
1 E&ﬁm UN Manual of Tests and Criteria SJ:(E{ ipendix 1 %m /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 1 Passed
simulation
KEHE (RFREREERANENT R
HIR FH) ST/SG/AC. 10/11/Rev. 6 38.3 HRKT.2 | KL 2
2 om UN Manual of Tests and Criteria See Appendix 2 ‘,%’1‘% /
Thermal test  [s1/SG/AC.10/11/Rev. 6 Section 38.3 Test T.2 Passed
BKEE (RTFREREMEHNENT Rt
)] FMY ST/SG/AC. 10/11/Rev. 6 38.3 RIT. 3 HE 3
3 . i UN Manual of Tests and Criteria See Appendix 3 ‘3% /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed
BEH (RTRRBEWEHKIENH RN
i FM) ST/SG/AC. 10/11/Rev. 6 38.3 RIKT. 4 e
4 UN Manual of Tests and Criteria . A%
Sh ! See Appendix 4 (=] /
ock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4 Passed
BEE CATFEREMERNENT KRR
S e FHF) ST/SG/AC. 10/11/Rev. 6 38.3 RKT. 5 WHE 5
5 UN Manual of Tests and Criteria See Appendix 5 'ﬁ'ﬁ% /
External short |[s1/se/ac.10/11/Rev.6 Section 38.3 Test T.5 Passed
circuit
BEE (CEFaRBmEmiENy KRBk
BIE F) ST/SG/AC. 10/11/Rev. 6 38.3 RIT. 6 WHE 6
6 > UN Manual of Tests and Criteria : N
See Appendix 6 (=] /
Crush ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Passed
?ﬁﬁj «%%ﬁ@ﬁ%ﬁ%%@iﬂ%ﬁ@%fuﬁm
MY ST/SG/AC. 10/11/Rev. 6 38.3 RHT. 8 WM 7
Vi gﬁ%ﬂ)ﬁ% UN Manual of Tests and Criteria ;;(l:f /?Ependix 7 é&% /
Forced discharge |st/sc/ac. 10/11/Rev. 6 Section 38.3 Test T.8 Passod
This space intentionally left blank
g PRES
AR IR IR 20°C-21°C ; R IE VR /%
Test Environment Ambient temperature:20°C-21°C;Ambient humidity:/%
Condition
# AR B P
. Test Item
2 ERE A W —
’:4 = N
Subcontracted Test HAUEERE / R &% /
Condition Subcontracted Name Post Code
Laboratory M hk / w75 4
Address Tel

e AAL-

NN\ Y

Y 4
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A5 1 AR B L AR e FE L
No. Name of Test Items Altitude simulation
~ s YN s
: RIEEA] Bef ARG Aft
*#‘L‘ﬁ? *‘%‘g’%#& fkgﬁ\ﬂ] €iore i%a cr })ﬁ:’%#ﬁi gﬁ‘u’;%‘%& ;‘t/ﬁb
%5 Sample Status RE Tk @k RE T3 %% | Mass Loss | Residual |3
Sample Mass ocv Mass ocv OCV  |Other
No. /g "% /g A% /% 1% Event
ICYCSEA TR B
001 | Joyc Fulty hemged | 2000015 | 3.43 | 2000.44 | 3,42 0. 00 99.71 | o
002 | oyepora®® | 200177 | 342 | 200212 | 341 0. 00 99.71 | o
003 | joypcrt® 1200318 | 3.42 | 2003.49 | 3,42 0.00 | 100.00 | o
004 | oo ®RE | 2000.83 | 3.44 | 200112 | 343 0. 00 9.71 | o
005 | oyporan® | 2002.34 | 3.43 | 2002.65 | 343 0.00 | 100.00 | o
006 | oyeporian® | 200452 | 3.43 | 200483 | 342 0. 00 99.71 | o
007 | joycrit® 200410 | 3.41 | 200444 | 341 0.00 | 100.00 | o
008 | joycraiin® | 1096.84 | 342 | 1997.16 | 3.41 0. 00 99.71 | o
009 | oyporih® | 2007.57 | 342 | 2007.87 | 342 0.00 | 100.00 | o
010 | oycporia®® | 2000.06 | 3.42 | 2000.34 | 3.42 0.00 | 100.00 | o

v] 1< 2x i{This space intentionally
A FEF left blank

No Disassembly,No Rupture & No Fire.

ik LR V=R D-MR R F-RK 0-Rk. LRA. LMK, LRE. LAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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A% : BARE LA | Al
No. Name of Test Items Thermal test
; ; &S fi KB Aff
fin| Hepg |—DEH Gedw AEE A | 2 S aRk] Sl4 R She
%5 Sample Status RE |FHaE RE F#- %, /& | Mass Loss| Residual RN
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g A% 1% /% Event
ICYCIEA T,
001 | oye s si® ] 2000.44 | 3.42 | 2000.36 | 3.34 0. 00 97.66 | ©
002 | oyeport®R® 1200212 | 3.41 | 2002.02 | 3.34 0. 00 97.95 | o
003 | joyeprt®®® 1200349 | 3.42 | 2003.41 | 3.34 0. 00 97.66 | ©
ICYCIEE R AL
004 | oyererr® | 200112 | 3.43 | 200103 | 3.34 0. 00 97.38 | o
005 | eyt | 2002.65 | 3.43 | 2002.54 | 3.34 0.01 97.38 | o
006 | ey pcar® | 2004.83 | 3.42 | 2004.73| 3.34 0. 00 97.66 | o
007 | joyeporia®® 1200444 | 3.41 | 2004.19 | 3.34 0. 01 97.95 | o
008 | joyepori®® 1199716 | 3.41 | 1997.06 |  3.34 0. 01 97.95 | o
009 | oyl o 12007.87 | 3.42 | 2007.78 | 3.34 0.00 | 97.66 | o
010 e 2000.34 | 3.42 | 2000.27 | 3.34 0. 00 97.66 | ©

1CYC Fully charged

T

This space intentionally

left blank

Fiz: L-#iR V-RA DA R F-RK 0-A#R. LRA. LMK, LKL, LRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ] BRAE LA | Eh
No. Name of Test Items Vibration
~ s Y 2§ ~ ) ~.
5 Bk A RIE AT Before R /E After FEHE ) %‘g | H
%5 Sample Status RE FREE| KT Fr#& @, /& | Mass Loss | Residual | 2R
Sample Mass ocv Mass ocv oCv Other
No. /g A% /g A% 1% 1% Event
001 | o oes®® o 12000.36 | 3.3¢ | 2000.30 | 3.34 0.00 | 100.00 | o
ICYCSEA& 7R
002 10YC Fuﬁy charged 2002. 02 3.34 2001. 93 3.34 0.00 100. 00 o)
ICYCSEL A,
003 L6HG Fuﬁy S 2003. 41 3. 34 2003. 35 3.34 0. 00 100. 00 0
1ICYCSEA A
004 1cYC Fuf’fy charged 2001. 03 3.34 2001. 00 3.34 0. 00 100. 00 0 !
1CYCSE A 7 H
005 1cYe Fuﬁy charged 2002. 54 3.34 2002. 51 3.34 0. 00 100. 00 0 )
1CYCSE e .
006 LcYe Fuﬁ‘y cheegd 2004. 73 3.34 2004. 69 3.34 0. 00 100. 00 0
ICYCSEA TR H,
007 1cve Fuﬁy charged 2004. 19 3.34 2004. 15 3.34 0.00 100. 00 o)
ICYCSE &7 -
008 Lcye Fuﬁy charged 1997. 06 3. 34 1997. 03 3. 34 0. 00 100. 00 0]
1ICYCSEA TR,
009 16HC Fuﬁ‘y chasged 2007. 78 3. 34 2007. 72 3.34 0. 00 100. 00 0]
ICYCSEAFE
010 1CHC Fuﬁy charged 2000. 27 3.34 2000. 21 3. 34 0. 00 100. 00 0
j\—Ff‘E EThis space intentionally

FiE: LR V-RA DMk R-A F-RX 0-R#k. AL, LK. LKL, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 i A RR B 4 A ity
No. Name of Test Items Shock
- s A_;L s
5 REE Aft
o kA XIRA] Before KRB /E After FERE | RAVE | L
4 2 -~ RE | FREE| BE Fr#&#,/E | Mass Loss | Residual | £
e Sample Status
Sample Mass OoCV Mass OoCV oCcv Other
No /g AY /g AY 1% /% Event
1ICYCSEA 7R
001 | yove Furty oed | 2000.30 | 3.34 | 2000.32 | 334 0. 00 100.00 | o
002 | yeyerir® 1200193 3.34 | 2001.95| 3.34 0. 00 100.00 | o
003 | joyeperiin® 1 2003.35| 3.34 | 2003.36 | 3.34 0. 00 100.00 | o
004 | joyepriin® 1200100 3.34 | 200102 | 3.34 0. 00 100.00 | o
005 | oy priin® 1200251 | 3.34 | 200253 | 3.34 0.00 | 100.00 | o
006 | oy piit® 1200469 | 3.34 | 2004.67 | 3.34 0. 00 100.00 | o
007 | oyepiat® o l2004.15| 3.34 | 200017 | 3.34 0. 00 100.00 | o
008 | jeyopaiire 1199703 3.34 | 1997.05 | 3.34 0. 00 100.00 | o
009 | oo o 2007.72| 3.34 | 2007.73 | 3.34 0. 00 100.00 | o
010 | oy poria®® 19000.21| 3.34 | 2000.22 | 3.34 0. 00 100.00 | o
y\--F,/_fE?‘his spalceeﬂirgtleanntkionally

FiE: LR V-RA DR R-E F-RK -k, LRS. AMA. LRE. L.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

Vi

-
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F5 5 ARR B L AR HhE %
No. ) Name of Test Items External short circuit
*#%%_g_ *#.‘;:D;H{‘ié ﬁ‘?az‘ﬁ@ﬁr%iﬁ/i ;\t'f&a%%
Sample No. Sample Status Max. Extern/a%Temperaturc Other Event
ICYCSE & T/
001 1CYC Fully charged 79.1 0
ICYCSE AT
002 1CYC Fully charged 74.6 0
ICYCSE & TR HL
003 16¥C PFully charged 80.8 0
ICYC5E&FRH, =
004 18¥0 Fully charged 79.8 0 .
1CYCoE AT )
005 1CYC Fully charged 71.8 0 \
1CYC5EL 7 H 4
006 1CYC Fully charged 73.1 0
1CYC5E &7 H
007 16¥C Fully charged 67.4 0
ICYCSEA TR f
008 1CYC Fully charged 2.3 0
1CYC5E &7 -
009 1CYC Fully charged 1.1 0
010 ICYCTERTE 69. 2 0

1CYC Fully charged

BIRE This space 1?fﬁ§ﬁ:onally left

#riz: D-fRR R-EL F-RK 0-RMIR. LAK. LK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A% ; RATALH |
No. Name of Test Items Crush
¥ v = g
GREER GREEAES M#‘I’;’f“ﬁﬁm’mg g
Sample No. Sample Status ax. xtern/zic emperature Other Event
1CYC 50% 75 5
011 1CYC 50% Capacity 22.1 0
1CYC 50%%5 5
012 1CYC 50% Capacity 22.4 0
1CYC 50%% 5
013 ICYC 50% Capacity 22.3 0
1CYC 50%%5 &
014 1CYC 50% Capacity 22.1 %
015 1CYC 50%7 & 92,3 0

1CYC 50% Capacity

\ P This space intentionally left
SEE blank

FiE: DMK PALK 0-RMEIK. ALk,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 7 AR B 4 # SR TR
No. Name of Test Items Forced discharge
**nnﬂ%% 7#‘\:%’]*?& ;]:_%%2
Sample No. Sample Status Other Event

016 1cYC liglacl?ffiﬁs(cfarged 0

017 1cYC ll:ctﬁclg;ai)flc?arged 0

018 1CYC IFCuYﬁ;f%iffc?arged 0

019 1YC llfjuylcl?%ijglc?arged %

020 1cYC ﬁglﬁcl%%iﬁif‘arged 0

021 1CYC lllelcl?f%iﬁifarged 0

022 1CYC IIEUYICI%%iﬁfCEEarged 0

023 1CYC lllelCl%%ifflcE}?arged 0

024 10YC I&C/Eaiﬁfarged Y

025 1cYC llnglCl;;é%??cfarged 0

026 50CYC5??uﬁifh}fE%iﬁch}?arged 0

027 5ocvc5?§uyl(:1;;a%iffc?arged Y

028 5OCYC527CL1Y1C§%1}?$arged 0

029 50CYC50F€1Y1C1;;6%1}§(Cfarged 0

030 5ocvc50FiY1C1§?%1f§lc?arged 0

031 5OCYC50FiY1C17r;E%iﬁi(cf‘arged Y

032 SOCYCSOFCu\(ﬁ%%izEEarged Y

033 5ocyc5?rcuy1clj;?%iffc?arged 0

034 5OCYC5(;$1C17?%E(Cfarged 0

035 SOCYCS?gﬁi;;’D%i}?cfarged 0

&iE: D-RAR F-A2K 0-AfBIR. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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